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CUSTOMER NAME: P&S Stainless Steel Center Co. Ltd.
ADDRESS: 16 Moo 5, T.Bangkaew, A. Bangplee Samutprakarn 10540 Thailand

Sample Name . Antique Copper
Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. : SHIN2504007071ML06

Date of Receipt : Apr 25, 2025

Testing Start Date . Apr 25, 2025

Testing End Date . Apr 30, 2025

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co., Ltd. Guangzhou Branch

[\Mw \fl/t'

Mico Yu
Authorized signatory
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Summary of Results:

No. Test ltem Test Method Result Conclusion
1 Pencil Hardness ASTM D3363-22 4H /
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;

/ - Not Apply to the judgment.
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1. Test Item: Pencil Hardness
Sample Description: B-Coating
Test Method: ASTM D3363-22
Test Condition:

Test Pencil: Mitsubishi® Uni

Pencil hardness type:Scratch hardness
Lab Environmental Condition: (23 +2 ) °C, (50 £ 5) %RH
Test Result:

Sample Result

B 4H

Note:
1.According to the hardness level of Mitsubishi®Uni pencils in laboratory, 9H is the hardest and 6B is

the softest.

6B—5B—4B—3B—2B—B—HB—F—H—2H—3H—4H—5H—6H -7H - 8H - 9H

Softer« —Harder

2. The protected film of test specimens was ripped off before test.
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Test Photo:

After Test-Sample B After Test-Sample B-Local Part

*kkkkkkk End Of report********
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